






PB 60-2 Parts list 
 

TAV no.  Part no.  Description Part form 
1 62 Locking ring 25 

1 1 Screw M6x14 

1 7 Screw M5x25 

1 25 Screw M6x14 

1 55 Screw M12x25 

1 59 Screw M8x25 

1 51 Screw M10x30 

1 22 Screw M8x45 

1 61 Nut M8 

1 12 Nut M20x1,5 

1 27 Nut M8 

1 40 Screw M5x10 

1 60 Base plate 8,2 

1 33 Screw M4x4 

1 35 Screw E1 

1 28 Screw M8x20 

1 29 Screw M8x20 

1 64 Grooved disk S12 

1 9 Bearing cover disk 72x40x7 

1 56 Feather key 6x6x45 

1 58   Feather key 8x7x50 

1 45 Feather key 8x7x70 

1 23 KM nut KM5 

1 31 KM nut KM6 

1 37 Bakelit button 40 M12 

1 2 Rear holding plate 
for SP. 

E2 

1 3 Front holding plate 
for SP. 

E2 

1 4 Locking pin E2 

1 5 Spring E2 

1 6 Interior protection E1 

1 8 Bearing 30 206 

1 10 Upper shaft E2 

1 11 Base plate E2 

1 13 Bushing E1 

1 14 Bearing bushing E1 

1 15 Bearing 6005 2Z 



1 16 Gear wheel E1 

1 17 Distance ring E1 

1 18 Feather key E1 

1 19 Gear wheel E1 

1 20 Gear wheel D1 

1 21 Front guide rail E2 

1 24 Lock disk E1 

1 26 Rear guide rail E2 

1 30 Lock disk E2 

1 32 Spindle guide sled C1 

1 34 Indicator E2 

1 36 Spindle nut E1 

1 38 Spindle E1 

1 39 Rod E2 

1 41 Guide rail E1 

1 42 Carrier plate D1 

1 43 Front bearing 
bushing 

E1 

1 44 Feather key E2 

1 46 Lower shaft E2 

1 47 Spigot E1 

1 48 Base plate E1 

1 49 Bearing 30 205 A 

1 50 Rear bearing 
bushing 

E1 

1 52 Base plate D1 

1 53 Gear wheel shaft E1 

1 54 Base plate E2 

1 57 Shaft E1 

1 63 Motor 0,75 kW 

2 84 Snap ring 16 

2 85 Snap ring 10 

2 89 Screw M16x14 

2 78 Nut M6 

2 76 Disk 6,2 

2 77 Screw M6x10 

2 80 Screw M6x10 

2 74 Front cover D1 

2 75 Nut E2 

2 79 Pin E1 

2 81 Plate angle E1 

2 82 Holding block E1 



2 83 Rear cover D1 

2 86 Pin E1 

2 87 Hinge E1 

2 88 Hinge holder E1 

2 90 Scale E1 

2 91 Angle scale E1 

3 107 Nut M10 

3 150 Screw M5x8 

3 107 Rectifier spindle E2 

3 107 Clamp nut E2 

3 108 Distance disk 
(aluminium) 

E2 

3 109 Upper rollers E2 

3 110 Upper distance 
rollers 

E2 

3 111 Upper rollers E2 

3 112 Upper distance 
rollers 

E2 

3 113 Upper distance 
rollers 

E2 

3 114 Upper distance 
rollers 

E2 

3 115 Lower rollers E2 

3 116 Lower distance 
rollers 

E2 

3 117 Lower rollers E2 

3 118 Lower distance 
rollers 

E2 

3 119 Lower distance 
rollers 

E2 

3 120 Lower distance 
rollers 

E2 

3 151 Rectifier guide cover E2 

3 152 Tapered roller 
bearing 

6001  RS 

3 153 Rectifier roller E2 

3 154 Rectifier shaft E2 

5 96 Nut M10 

5 93 Allen screw M8x10 

5 97 Allen screw M8x10 

5 91 Screw M16x20 

5 102 Screw M16x30 



5 108 Screw M10x25 

5 109 Screw M12x35 

5 95 Screw M10x25 

5 103 Screw M10x30 

5 105 Screw M12x35 

5 101 Nut M10 

5 111 Washer 10,5 

5 112 Washer 13 

5 110 Spring ring 10,2 

5 113 Nut M12 

5 90 Angle part E5 

5 92 Rod E5 

5 94 Holder for upper rod E5 

5 98 Holder for lower rod E5 

5 99 Rod E5 

5 100 Strut C5 

5 104 Wheel / Castor 100 

5 106 Braked wheel / 
castor 

100 

5 107 Tilting base B5 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 


